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Page
”90&"3‘30:”' Tpociojra mo4a HBepHIa, HOPMAIHO IIPECOBaHa, OpylIeHa, paBHa,
e tina P2, kmace E1, ne6punckor paspena u3Han 20 1o 25 mm.
Mpoussohau / Mopekno pobe KRONOSPAN SRB d.o.0., 17. mapta 2, 34220 JlannoBo
Manufacturer | Country of origin
MoaHocunay saxTesa KRONOSPAN SRB d.o.0., 17. mapta 2, 34220 JlarmoBo
Applicant
T —— Mpouenypa PL 5.07 - Y3umame y30paka
Sampling
: JlaGoparopwuja 3a ucnutuBame uBeprma / 18.11.2015
Wsepumunay ysopkosara / datum / mesto roguae / KRONOSPAN SRB d.o.o., 17. mapra 2, 34220
Sampler / date / place TsiEo
OsHaka y3opka
Sample code 006/1 -15
[atym ucnutusara
Date of testing 10.12.2015.
PesynTaTi UCNUTUBAH:A
Results
Red. : [ponucana
br. | Cojerso O6um 1 MeToIE Jo6njena BpeaHoCT
HCIIHTHBaBKA BPEAHOCT SRPS EN 300
Hyxuna,(mm) 2750+ 1,0 +5
T SRPS EN 324-1 ‘
L OPAT Iupuna (mm) 2070+ 1,0 +5
2. | JleGbuna (mm) SRPS EN 324-1 24,89 + 0,02 +0,3
3. | Bnaxnocr (%) SRPS EN 322 6,2 + 0,05 5-13
4. | Tycruna (kg/m’) SRPS EN 323 679.8 + 7,0 -
5. | CaBojua uspcroha (N/mmr’) 14,5+ 1,45 min. 10,5
SRPS EN 310 —
6. | Monyn enactiunoctu (N/mmi’) 2654 + 328 min. 1500
7. | 3are3na uBpcroha (N/mm’) SRPS EN 319 0,43 +£0.02 min. 0,30
p) = :
.. | Canpxaj hopmannexuna <
8 (3o HCHO/100 ¢ cyse nioue)* SRPS EN 120 5,52 < 8 (klasa E1)

* [lepdopaTop BpeAHOCT je CBeJeHa Ha BIaXHOCT moye ox 6,5 %

Oatym 10.12.2015.
Date

MoTnuc onaluheHor nmua

Signature of authorlzed erson
op Munagf( @Mﬂﬁoeuh
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Mpouseoa Three layer particleboard, flat pressed, sanded, type P2,
Fradin class E1, thickness range > 20 to 25 mm.
Mpowussohau / Mopekno pobe KRONOSPAN SRB d.o.0., 17. Marta 2, 34220 Lapovo
Manufacturer | Country of origin
MopHocunal saxTesa KRONOSPAN SRB d.o.0., 17. Marta 2, 34220 Lapovo
Applicant
Procedure PL 5.07 - Sampling
Sampling
WsBpLunnaL ysopkoBakba / datum / mesto Laboratory for Particleboard Testing / 18.11.2015./
Sampler / date / place KRONOSPAN SRB d.o.0., 17 mapra 2, 34220 Lapovo
O3Haka y3opka 006/1 - 15
Sample code
Aatym ncnutusar-a 10.12.2015.
Date of testing
PesynTaTi UCTIUTUBaKA
Results
Red. - Measured Requirement values
br. | Property Test methods — SRPS EN 300
Length (mm) 2750+ 1,0 m s
3 : SRPS EN 324-1 .
I | Format Width () 2070 £ 1,0 5
2. | Thickness (mm) SRPS EN 324-1 24.89 + 0,02 +0,3
3. Moisture content (%) SRPS EN 322 6,2+ 0,05 5-13
4. | Density (kg/m’) SRPS EN 323 6798 + 7,0 -
5. | Bending strength (N/mm’) ' 14,5+ 1,45 min. 10,5
S EN 310 . . ;
6. | Modulus of elasticity (N/mni’) RPS 2654 + 328, min. 1500
7. | Internal bond (N/mm’) SRPS EN 319 0,43 + 0.02 min. 0,30
Formaldehyde content o
%
8; ‘@g HCETHI00 g oven By board)® SRPS EN 120 5,52 < 8 (klasa E1)
* The perforator value of tested board is calculated to a moisture content of 6.5%
Oatym 10.12.2015. Motnuc oenawheHor nuua

Date > [ Signature of authorized person
ey / op M%nop eun- yupesth

Test report can be copied only as Ewﬁole document and on approval by Labo;/atory
for particleboard testing.
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